Easy Assemble Garden Cart

Manual Instruction

Part List:

A. Bed (1)

B. Side Panels (2

C. Front Panel (1

D. Back Panel (1

E. Wheels (4

F. Front Axle Support (1)
G. Rear Axle Support (1)
H. Yoke (1

I. Handle (1)

X

X

",
e

X
2%
.&4

.
2
2

Qi

'
%

¥
2

%
o
%
L
%

%
X

2
2

R

%
%
%
R
R

REARALRRLR

AR L RLRARRL AL

PR TR
PR

X QLRI
LR

SRR
LA

LRI

55y
R85y
ST,
Ry
09050507
93e0se!
%

<

SR
53
SRS

55
Y

<5

>
s
<3
3
2583
5SS

‘
S8
%
: o
>
>
X

S

=
535
S

!
3
3
23

s

S

5
e

£35S
8%

3
&

Hardware List:

a. M8 x 60 Hex Bolt (1)
b. M10 x 60 Flat Bolts (2
c. M12 Nylon Nuts (3)
d. M10 Nylon Nuts (2)
e. M8 Nylon Nut (1)

f. M12 Flat Washers (3
g. M10 Flat Washers (2
h. M8 Flat Washer (1)

i. Fence Assembly Pins (8
j. M16 Flat Washers (4
k. Cotter Pins (4)

Preferredeliving



